1 ﬁ%r’ﬁl%\gﬁ Steering system No. ERP NO. E4 DESCRIPTION QTY| Price®)
1 618723 |74 T-Htfibi L Hand guard decorative cover 1 [o.818
2 618724 | £ FReAMmMR R Hand guard decorative cover 1 ]0.818
3 620286 | &4 L Hand guard 1 [1.944
4 620287 | A F R Hand guard 1 |1.944
5 104826 | -4 11 BURETST4%12 Cross tapping screw ST4*12 6 [0.029
6 105136 |72 IR4EM6*16 Flange bolt M6%16 4 fo.019
7 110887 | K4k IBETM6*16 Large flat head screw M6%16 2 [o.010
8 618714 |5 [m4E et o Handlebar decorative cover 1 ]0.492
9 138773 |HLI T4 Electric door lock 1 [1.639
10 | 137762 |45 (£5) Handgrip (Set) 2 0.937
11 138765 |ThRETFH Function switch 1 [9.643
12 138742 |BEZEFH Parking brake hand lever 1 ]2.854
13 | 105509 | fiigtive Hex nut M6 4 o.019
14 618725 |#FLHE(K) Handguard support (Long) 2 10.293
15 | 618726 |#"F34(JH) Handguard support (Short) 2 10.093
16 | 110887 | P47 AL Sk I E M6+ 16 Hexagon socket screw M6*16 4 10.019
17 137335 | b Throttle 1 |3.047
18 124900 | TP iRRE I-shaped rubber 1 10.025
19 105238 |7 22 1542M8*60 Flange bolt M8*60 4 10.019
20 618978 |44 e 2s b giZtgali\'e cover mounting 1 o, 231
21 | 618975 | At Handlebar 1 [4.253
22 140230 |45 () Handlebar clamp (set) 4 |1.389
23 | 138792 |14k Throttle cable 1 |o.810
24 138793 |BE4Lk Parking cable 1 |1.003
25 618947 |JyikE Steering column 1 |[6.418
26 105194 |72 184EM6*16 Flange bolt M6%16 2 10.029
27 | 605519 |44 Wire buckle 1 |0.868
28 | 116403 |Th7EIHEIM8+20 Coach bolt M8*20 2 [o0.029
29 618973 |7 k- s i Steering column fix seat 1 ]0.434
30 138809 |77 IAIfE w4 (£2) Steering column spacer (set) 2 |0.347
31 112537 |J7 FokE 28 Steering column crash plat 1 ]0.052

1 %r’rﬂ%% Steering system R;\‘EOF ERP NO. L% DESCRIPTION QTY| Price®)
32 | 105276 |Bikaigiepns Lock nut M8 2 0.022
33 | 111485 |J5FmIfklidt Steering column oil seal 1 [0.077
34 111476 [V S ER S & Needle Roller Bearing 1 0.858
35 | 611951 [*F#12%24%2 Flat gasket 12%24%2 1 |o.022
36 105259 | B FABRREMMI 21 25 Lock nut M12%1. 25 1 |o.073
37 116421 |JF 44 2. 5%30 Cotter &2.5%30 3 10.034
38 | 138736 |hifF (£) Pull rod (set) 2 [11.957
39 | 105320 [JFHYERERML0x1. 25 Slotted Nut M10%1.25 1 10.045
40 | 104867 |#10 Spring gasket 10 4 10.045
41 | 105393 |FH10%20%2 Flat gasket 10%20%2 1 10.045
42 111486 |fE#ise (£) Rear mirror (set) 14} 4. 436
43 122692 |Ja B () Rear mirrior support (set) 2 10.386

2 (ﬂ?{*ﬁ Fuel tank RNiF_' ERP NO. B3 DESCRIPTION QTY| Price()
1 138743 |3 Fuel tank 1 |7.714
1-1 | 600710 [#ZEms Tank cushion rubber 4 o.010
2 105141 |7522052M6%20 Flange bolt M6%20 2 10.035
3 105212 |28 4EM8*25 Flange bolt M8%25 2 [0.059
1 139599 | ALk Hs 0il sensor 1 [1.948
5 105141 |2 BRHRN6%20 Flange bolt M6%20 2 10.035
6 616391 |4Hifiie Fuel Tank Cap 1 [3.437
7 134974 | HLA Check valve 1 [1.871
8 139603 |£41168 Circlip 8 6 0.008
9 100268 | b 4. 5% ¢ 8. 5510 Fuel line ¢4.5%d8.5%510 1 |[1.034
10 136735 | Tkl Charcoal canister 1 |6.268
11 140227 |5y HE R B 2 Charcoal canister tube 1 [1.041
12 | 138751 |4 Fuel line 1 [2.507
13 136156 | medt o ptig Charcoal canister solenoid 14146

valve
14 | 140228 | Solenoid valve outlet tube 1 |1.466
15 | 137704 | 0il pump 1 [15.043
16 | 139018 [:22i52M5%16 Flange bolt M5%16 6 |0.057




3 ®i#2 Front suspension system

3 B2 Front suspension system

4 5% Rear suspension system

No. | ERPNO. &% DESCRIPTION QTY| Price(s)
1 138762 |ii4eha Front tire 2 |27.500
2 108238 |1 THE Cycle valve 2 [0.193
3 138760 |Hikak Front alum hub 2 |30.000
4 618939 |/Zcwi Hig Left Up A-arm 1 [2.893
5 618941 |4777 EaEiE Right Up A-arm 1 [2.893
6 108287 |3 iliEME+9 Grease fitting M6%9 8 [0.021
7 105254 |BAFAREEIMI0%1. 25 Lock nut M10%1.25 12 [0.023
8 109032 |HEEEE Nylon sleeve 16 0.058
9 112931 |RIHEEMRE A-arm bushing 8 [0.158
10 112934 |#BE % H A-arm seal cover 16 0. 145
11 143905 |7E2HRHEM10%1. 25475 Flange bolt M10%1.25%75 8 |0.111
12 618752 |WERIE 1 Front disc brake tube clamp 1 2 10.017
13 | 105605 | 1-RyikiBETM6*16 Cross screw M6%16 4 [0.009
14 138785 |HijkiE (£) Front absorber (set) 2 |16.200
15 105008 |i2: 2245 keM10%1. 25%45 Flange bolt M10%1.25%45 4 [0.072
16 | 102725 k Ball head 2 |1.446
17 137277 | FARERRK Up A-arm ball head 2 |1.446
18 | 104870 |#i#k12 Spring gasket 12 4 ]0.007
19 105323 | JFAEIEEIM12%1. 25 Slotted Nut M12%1.25 4 10.054
20 | 116421 [JFEH & 2. 5430 Cotter ¢2.5%30 4 |0. 006
21 | 108731 | ) Knuckle (L&R) L 14079
22 | 138734 |EkEHT (4D 1
23 | 618935 |Zcmi MR Left down A-arm 1 |4.773
24 618937 |4 Al FHEE Right down A-arm 1 |4.773
25 | 105605 || FAEY0kiREIM6x16 Cross screw M6%16 12 0.009
26 | 138740 |WiAl%E4E Front brake disc 2 |[5.554
27 | 138735 [MEfEiRSR () Rotator Assy (set) 2 [16.200
27-1 | 620487 |dlidF20%40%7 0il seal 20%40%7 2
27-2 | 108248 |Hi/&6203 Bearing 6203 4
27-3 | 620488 |fEHRKM10%1. 25%35 Hub bolt M10%1.25%35 g | #iVALOR!
27-4 | 620489 |diFt22+42%7 0il seal 22%42%7 2
27-5 | 620490 |hefs ikkazs Rotator bushing 2
RNiF' ERP NO. P DESCRIPTION Q¢'TY| Price($)
28 | 106926 |F#14%40%2 Flat gasket 14%40%2 2 [0.033
29 104873 |3i#14 Spring gasket 14 2 10.014
30 | 105326 |FFAEREIM14x1. 5 Slotted Nut M14%1.5 2 [o.083
31 | 135079 |FF LI & 3%40 Cotter & 3%40 2 [0. 008
32 | 620479 [Ho#E () Dust cover (Alum) 2 10.579
RNEOF' ERP NO. B3 DESCRIPTION Q¢TY| Price()
1 139275 | H LM R4iE8T. 3-90.5 Clamp 87.3-90.5 1 |0.366
2 138807 |15 XFiihE Dust cover 1 0.540
3 139274 | H L R4iE69. 3-72.5 Clamp 69.3-72.5 1 |o.328
1 618969 h Rear fork 1 |26.598
5 618987 |/EiRHE & Rear fork seal cap 2 10.116
6 139602 |17 HEZ Tl 7K Tapered roller bearing 2 10.964
7 106691 |ihE25x40x5 0il seal 25%40%5 2 fo.077
8 105254 | B kABZEBIM10%1. 25 Lock nut M10%1.25 1 ]0.023
9 138786 | R ikiE Rear absorber 1 [11.186
10 | 105015 |3 205 4EM10%1. 25%55 Flange bolt MI10%1. 25%55 1 ]o.090
n 105762 g‘é/\ﬁﬁﬁﬁﬂ‘%ﬁﬂ’llo*l.la* I\Eéi?);&iggket screw 1 o, 039
12 | 618753 Al 2 Rear disc brake tube clamp 2 2 [0.017
13 | 109148 |44k IR4TM5+16 Cross screw M5%16 2 |0.012
14 | 104994 [ 22I54EM10%1. 25%30 Flange bolt MI10%1. 25%30 8 0.058
15 104867 |3#410 Spring gasket 10 8 10.006
16 | 140231 |44 Pin 1 ]o.289
17 | 102326 |Ha%4:rksk Trailer ball 1 [2.314
18 | 618971 |fiZEEk3k 34 Trailer ball support 1 |3.066
19 | 142417 |RHS & 3. 5475 R pin $3.5%75 1 [0.075
20 112957 | HEEREZ PR Seat cushion buffer block 4 (0. 064
21 618985 |JE#F T4l Rear axle protector 1 |0.897
22 | 105136 [i:44gkeM6%16 Flange bolt Mé*16 3 [o.014
23 | 135219 |0%E80x3.5 0-ring 80x3.5 2 |o. 100
24 138808 |/mdpihE Rear shaft dust cover 1 [0.135
25 | 138753 [J5 i Rear axle 1 |104.821
26 138755 |fEah4h Transmission shaft 1 [23.143
27 138757 |5 [ i s Universal joint spring 1 [8.293
28 | 138756 |J3IA)Hi Y Universal joint fork 1 |10.607




REF.

5 J54h N |PARTNO. &K DESCRIPTION QTY| Price($)
1 138763  |Jktfh Rear tire 2 30. 446
1 2 138761 Jake#k Rear alum hub 2 33.571
3 108238 KU Cycle valve 2 0.096
4 135079 |JFII44 & 3%40 Cotter ¢3%40 2 0. 166
5 105330 [JFHEMRER16%1. 5 Slotted Nut M16%1.5 2 0. 008
6 138079 | *FH16%48%3 Flat gasket 16%48%3 2 0.033
7 620921 |HRAIERIM10%1. 25 Alum hub nut M10%1.25 8 0.174
8 620922  [fLAI$4ME 55 Detent ring 55 1 0. 046
9 138758 | ilid440x55x6 0il seal 40x55x6 1 0. 170
10 138790 [§E#HiKDAC30550032 Rear hub bearing DAC30550032 |1 3.848
11 138738 |JEAI 4 Rear brake disc flange 1 2.334
12 606586 | fig A4 Rear disc brake 1 3. 664
13 141046 |75 H1-F [ S I8 ET M8+ 16 Hex socket flat screw M8*16 |4 0. 190
14 138754 |5k Rear shaft 1 23. 143
15 141175 |JE4eiks Rear hubs flange 2 5.361
15-1 [620488  |fEHEHEM10%1. 25%40 Rear hub bolt M10x1. 25%40 8 0. 204
6 $§g Frame system R;\i': ERP NO. P4 DESCRIPTION QTY| Price®)
1 618933 |1:442 Main frame 1 |73.125
2 618963 |J5 T34 Rear down support 1 [6.364
3 105194 |35:2402 4208416 Flange bolt M8*16 17 ]0.027
1 618965 |5 %eihit Rear decorative tube 1 |[7.811
5 136698 | #4934 Rubber plug 34 2 [0. 068
6 108708 |t h (K40 Reflector (Red) 2 0.172
7 105273 | B kARERIMG Lock nut M6 2 [o.010
8 618759 |HH FHE Backrest guide sleeve 2 10.058
9 618953 |5l Rear brake arm 1 ]0.984
10 | 112933 [R5 R & Knuckle bushing 1 [0.075
11| 612081 |T3#8x28%3 Flat gasket 8%28%3 1 ]0.034
12 | 618949 |7 Rikse L foot rest 1 [4.050
13 618951 |47 fHIEALe R foot rest 1 |4.050
7 BT R Front bumper r‘;i': ERP NO. B3 DESCRIPTION QTY| Price()
1 105194 Flange bolt M8*16 14 |0.027
2 618961 |4 Rt Right Front decorative tube 1 ]2.430
3 618957 | F 4% Front down support 1 [11.890
4 618959 |72 Aty Left Front decorative tube 1 [2.575
5 618955 | fREFF Front bumper 1 |11.890
6 101552 |\ Horn 1 ]0.752
7 105136 |72 154EM6%16 Flange bolt M6%16 3 0.014
8 105273 | B kARERIMG Lock nut M6 1 ]0.005
9 | 619133 |4thitiEsb Eiz:game plate connecting 2 [o.386
10 104826 |15 [ BOHRATST4%12 Cross tapping screw ST4#12 2 0. 005
11 618706 | {4 B8 AT 2 4t Front bumper cover 1 |1.475
12| 110887 | KAEKIRETM6*16 Large flat head screw M6%16 2 [0.024
13 | 105276 |BikAIRERMS Lock nut M8 2 ]0.011
14 | 105204 |20 4M8%20 Flange bolt M8*20 4 [0.028
15 138775 |HIZh Lt Electric winch assy 1 |59.821
15-1 | 620491 |Zeditfiilas Electric winch controller 1
15-2 | 620492 |ZcfiiEdly Electric winch hook 1 41 VALOR!
15-3 | 620493 |Zdit HIAL Electric winch motor 1
15-4 | 620494 |Z G ds Electric winch guide 1




REF.

8 BEHL Engine assy No. | ERPNO. B DESCRIPTION QTY| Price($)
1 138783 |CVTHE U CVT intake tube 1 |1.446
2 105194 |35 2442 keM8*16 Flange bolt M8x16 5 [0.027
3 138752 | & ahHl Engine assy 1 |767.857
4 143135 | AHHHHE44-64 Stainless steel clamp44-64 1 0. 154
5 138811 |CVIRE L HE CVT intake tube rubber 1 fo.118
6 105204 |75 22 1542M8%20 Flange bolt M8%20 4 0. 028
7 618981 | & ZHLAT [ 52 bR Engine front mounting plate 2 10.955
8 104947 |75 22054EM10%1. 25%165 Flange bolt M10%1.25%165 1 [0.233
9 140229 | R HEpRE Engine mounting bushing 1 10.039
10 | 105254 |BiFAIEEA10%1. 25 Lock nut M10%1. 25 1 [0.023
11 138747 |AAL A Oxy sensor 1 |2.893
12 138759 Muffler assembly 1

12-1 | 620495 Muffler front part 1

12-2 | 620496 |HEH04E Muffler clamp 1

12-3 | 620497 |%H £ Sealing sleeve 1

12-4 [ 620498 |HEAfE Muffler pipe 1 |23.214

12-5 [ 620499 |HEUR IR Muffler heat shield 1

12-6 | 620500 |H < E# Muffler vent seal gasket 1

12-7 | 620502 |H K Muffler vent 1

12-8 | 620501 |10 i e g ke Muffler vent bolt 3

13 105888 | [ B B8 Lock nut M8 2 0.022
124~125 14 618992 |BHiZIRK Anti-scalding board 1 |1.186

15 105136 |i2: 2288 keM6%16 Flange bolt M6%16 4 [0.014

16 139277 | ANFEANHIHERS-57 Stainless steel clamp38-57 2 10.116

17 | 138812 [V RE CVT vent rubber sleeve 1 |o. 168

18 138784 |CVTH/ A CVT vent pipe 1 |1.639

19 110887 | K4 LIREIM6*16 Large flat head screw M6%16 1 0.024

20 | 138744 |44 Throttle assembly 1

20-1 | 620504 |miiiE Fuel injector 1

20-2 | 620505 |MEiHIHE S 42 Fuel injector support 1 [31.429

20-3 | 620506 |#EUEE Inlet manifold 1

20-4 | 620507 |4 Throttle valve 1

8 RHL Engine assy RNE:' ERP NO. P DESCRIPTION Q¢'TY| Price()
21 105273 | kA 4R EM6 Lock nut M6 2 0.005
22 | 138795 |4k Gear shifter 1

22-1 | 618751 [#eftiskas Gear shifter head cover 1
22-2 | 620508 |Huf ki Gear shifter head seat 1
22-3 | 600682 |4 H AT STH*12 Cross tapping screw ST5*12 1
22-4 | 105276 |BhAMREINS Lock nut M8 2 |10. 800
22-5 | 620509 |4k Gear shifter pull rod 1
22-6 | 620510 | Gear shifter arm 1
22-7 | 620511 |H#f4FHi Gear shifter lever 1
22-8 | 105781 |75 EIAE L IRETME+16 Hexagon socket screw M5%16 1
23 105141 |72 1HEN6%20 Flange bolt M6%20 1 |o.018
24 104884 |#kM8 Spring gasket M8 4 0. 006
12-4~125

9 RHIKSE Cooling water tank R’Ni': ERP NO. B3 DESCRIPTION QTY| Price()
1 138776 |4 HIKA Rk Cooling water tank assy 1
1-1 | 620512 |/K# Water tank 1 12,500
1-2 620513 | %4k f1iE Safety pressure valve 1
1-3 620514 |4 50X Cooling fan 1
2 124900 | TR I-shaped rubber 2 10.025

105146 |72 RHRM6%25 Flange bolt M6%25 2 [0.036
4 618977 |/KAf Lz ket Water tank up mounting plate 1 fo.231
5 105273 | B kA MR BEM6 Lock nut M6 6 [0.005
6 105136 |7 22154EM6%16 Flange bolt M6%16 8 0.014
7 138777 |/KAAHEAKE Water tank inlet pipe 1 |4.262
8 138781 |/MEHKE Small circulating water pipe 1 0.964
9 139603 | 41108 Circlip 8 2 [0.048
10 [ 105808 [Py I KB ETM6%25 Hlexagon socket screw M6%25 1 [0.039
11 618754 |k S Water pipe clip 1 |0.046
12 | 138778 |KAHIKE Water tank outlet pipe 1 |3.838
13 | 138780 |kdiis Kettle air pipe 1 [0.579
14 | 139605 |41 ¢ 13.5 Circlip ¢13.5 1 ]0.069
15 138810 |/Kif ik Kettle cover 1 |0.143
16 | 138782 |k Kettle 1 |1.061
17 | 139276 [ASEEHAHI4H19-29 Stainless steel clampl9-29 4 10.039
18 620515 | ANFNHL4ELI2-16 Stainless steel clampl2-16 2 10.029
19 | 138779 |k Il Kettle return pipe 1 fo0.771
20 618709 |/KAH KL Water tank protector 1 [1.713




10 Z338 3% Air filter assembly

11 J5H % Rear carrier

12 B4 Front carrier

No. | ERPNO. P9 DESCRIPTION QTY| Price)
1 138774 |25 4% E K Air filter assembly 1 19.643
1-1 | 620516 |%%uEdi Air filter cover 1

1-2 | 620517 [Zukas R Air filter circlip 1

1-3 | 620518 |45g€adidE 0 Air filter air inlet 1

1-4 | 104826 |FIT4TST4. 212 Tapping screw ST4.2%12 1

1-5 | 620519 [uts Air filter Element 1 |4.050
1-6 | 620520 |%5yssik Air filter body 1

1-7 620521 |HUKOF40 Water outlet pipe circlip 1

1-8 | 620522 |jKeE Water outlet pipe 1

1-9 | 620523 |4k aeHdmA Air filter clamp A 1

1-10 | 620524 |t 255 Inlet pipe 1

1-11 | 620525 |%%uEas4f4iEB Air filter clamp B 1

2 110887 | K4t KIRETM6*16 Large flat head screw M6%16 2 0.024
3 605040 |7l & 6% b 10 0il tube &6%d10 1 |2.661
4 139604 | K41 11 Circlip &11 2 0.058
5 606406 |5 & 10%d 16 0il tube &10%b16 1 [0.733
6 139605 | K411 13.5 Circlip ¢13.5 2 10.069

RNiF' ERP NO. P74 DESCRIPTION Q¢TY| Price)
1 138789 |4EiY Backrest 1 |6.364
2 618967 |HEiy 4L Backrest support 1 |4.108
3 105136 |35 48406516 Flange bolt M6x16 8 [0.014
1 618748 |4E3¥ ahib Backrest cover 1 0. 463
5 105800 | I/ F [ K S 4RETM6% 16 Hexagon socket screw M6%16 2 [0.016
6 105194 |72 154EN8*16 Flange bolt M8x16 4 0. 027
7 618747 |5EiyAE Mt Backrest cover 1 |6.171
8 609945 | AZNFAF [ KR ETM6* 16 Hex scoket screw M6%16 4 ]0.028
9 138788 | WASRTF (i) 1 |4.050

Double armrest (L&R)

10 | 138788 [WAFLTF (KD 1 |4.050
11 | 609945 |75 APl kIR ETM8+16 Hex scoket screw M8*16 2 0.047
12 618742 | ) B4R MM Rear carrier cover 1 |6.470
13 618716 |/ Rear carrier smaller cover 1 10.689
14 124900 | T8 I-shaped rubber 2 [0.025
15 | 110887 [K4EkiZ%TM6%16 Large flat head screw M6%16 10 [0. 024
16 | 618945 |fsese Rear carrier 1 |13.134
17 105212 |28 4EN8*25 Flange bolt M8%25 2 [0.030

RNEOF' ERP NO. £ DESCRIPTION Q¢TY| Price($)
1 618716 |/Nifi Front carrier smaller cover 1 ]0.689
2 110887 | KA KIBETM6*16 Large flat head screw M6%16 10 [0. 024

124900 | T4 I-shaped rubber 2 10.010

4 618715 | TRAE G Front carrier cover 1 ]6.538
5 105194 |75221542M8%16 Flange bolt M8*16 1 [0.027
6 618943 |Hi 4 Front carrier 1 [12.150
7 105212 |75 2213208425 Flange bolt M8*25 1 [0.030
8 618713 |4EfiG Maintenance cover 1 |o. 706
9 138719 | 2Rfi el Rubber ring 1 |0.050
10 618712 | il bR B ik Fornt plastic body cover 1 |1.753




13 B R Front plastic body

14 JFHR Rear plastic body
1

2

15 JHIEEIR Footrest

12 1o(11)

No. | ERPNO. 2K DESCRIPTION Q¢TY| Price()
1 618720 | A Meter cover 1 10.586
2 138764 |1k Meter 1 [50. 000
3 618721 Xk L4 Meter support 1 |0.312
4 618717 | %% Meter mounting seat 1 [1.603
5 110887 | K4 KIRETM6*16 Large flat head screw M6%16 4 ]0.024
6 104826 |+ 74l H AT ST4. 2%12 Cross tapping screw ST4.2%12 48 0. 005
7 105273 |BikadsEve Lock nut M6 5 10.005
8 114892 | K IR EIM6 Nut M6 2 10.026
9 116300 |8 Bushing 2 10.019
10 116322 |#3k#E Rubber sleeve 2 [0.031
11 618711 |Hi ik Front plastic body 1 [15.043
12 | 138791 |SHA (KI5 reflector (Yellow) 2 fo.172
13 | 138767 [ZERiKdT L front headlight 1 [12.484
14 | 139600 |47 HGKAT R front headlight 1 [12.484
15 618760 |fidBE Storage board 1 ]0.671
16 105873 | XK FH4.2 Clamping piece 4.2 14 ]0.068
17 | 618719 [#i/h#tfizs R small cover 1 |0.064
18 | 618718 |//hKitfins L small cover 1 |0.064
19 618708 | [ s it Front Face body cover 1 [1.975
20 138771 |i#EEAT Low headlight 2 [12.536
21 618710 |72 KT sk i L headlight mounting seat 1 |2.877
22 618930 |47 KT 223 pi R headlight mounting seat 1 ]2.877
23 138813 |V a5t Adjusting seal cover 4 10.039
24 618707 |+ Front Face body 1 [2.748
'Ti':' ERP NO. P DESCRIPTION QTY| Price()
1 618744 | THAG#MR Tool box cover 1 |0.474
2 124900 | AR I-shaped rubber 2 10.025
3 618743 | i AR B 1 Rear plastic body cover 1 [1.927
4 105873 | XK F4.2 Clamping piece 4.2 12 ]0.005
5 104826 |4 H HETST4. 212 Cross tapping screw ST4.2%12 24 0. 005
6 116322 |#IE Rubber ring 2 [0.031
7 116300 |FR1s Bushing 2 [o.019
8 618741 |/t Rear plastic body 1 ]23.214
9 138791 | R4t (KI5 Reflector (Yellow) 2 fo.172
10 105273 | B kAR EEME Lock nut M6 2 [0.005
11 115754 |JEtg i Seat cushion buffer block 2 [0.083
12 110887 | K4k 3LU24TM6%16 Large flat head screw M6%16 4 [0.024
13 618982 | HLith R Battery pressing plate 1 0.289
14 | 105136 [:22884M6%16 Flange bolt M6x16 2 10.014
15 | 112957 |passsiapibh Seat cushion buffer block 2 0. 064
16 603845 |HL & 4 Electric parts support 1 10.193
17 138769 |/EJq el L rear light 1 |7.086
18 138768 |JEATZEAT Rear driving light 1 |5.159
19 | 139601 [z R rear light 1 |7.086
20 | 618746 |JFRMK Tailboard 1 ]2.939
21 138770 |JitHEL] Licence light 1 |1.929
RNEOF' ERP NO. £ DESCRIPTION Q¢TY| Price($)
1 618727 |4 a6 L Fuel tank cover 1 [2.430
2 104826 |14 H BUETST4. 2%12 Cross tapping screw ST4.2%12 12 [0.005
3 105873 |H IR /4. 2 Clamping piece 4.2 6 [0.005
4 618728 | HIAT AR Fuel tank right cover 1 ]2.989
5 618729 | 72 IR Fuel tank left cover 1 [2.989
6 138787 sk Seat 1 |8.582
7 110887 | KAt KIBETM6*16 Large flat head screw M6%16 30 ]0.024
8 618731 | R4 i BT Gear shifter cover 1 [0.677
9 105194 |25 4EM8*16 Flange bolt M8*16 2 0.027
10 | 618730 |4 fusthity Right cover 1 |1.466
11 | 618732 |7 sttty Left cover 1 |1.466
12 | 137311 [YRME R Clamp 12 ]0.579
13 | 114892 |y igE6 Nut M6 25 0. 646
14 | 618734 [H Right side cover 1 |1.929
15 | 618733 [ Mk Left side cover 1 [1.929
16 | 618736 [HEk Right foot 1 |7.131
17 | 618738 |/CJIEk Left foot 1 |7.131
18 | 618735 [RahHLAIIR Engine right baffle 1 |2.459
19 | 618737 [RahWLA K Engine Left baffle 1 2. 160
20 618740 |45 /INHIES Right small footrest 1 |1.412
21 | 618739 |/c/bHs Left small footrest 1 [1.412
22 618750 | KM H Engine right cover 1 |1.551




REF.

16 B3 Disc brake assembly No. | ERPNO. LK DESCRIPTION QTY| Price($)
1 138739 |HEA 2k Disc brake assembly 1 |55.357
1-1 | 620526 |FAITFAE (& E5 Ell‘:;)bmk“ handle (With upper | ) g 71y
1-2 620527 |FARIHE Disc brake tube 1 10.000
1-3 620528 | B HAR Foot brake oil cup 1 0. 000
1-4 | 620529 [WhAriseig 0il cup connecting pipe 1 (0. 000
1-5 | 620530 |fHIAI3:%E Foot brake main pump 1 |4.821
1-6 | 620531 [BAIFFE Foot brake switch 1 (0. 000
1-7 | 620532 |MURIFFED Foot brake switch cable 1 [0. 000
1-8 | 620533 |JEAlEeE Rear brake tube 1 (0. 000
1-9 | 620534 |BEVR A0 ERER Foot brake conect tube 1 10.000
1-10 | 620535 |BRIhEF#RE Disc brake tube bolt 12 [0. 000
1-11 | 620536 |B R 45 3 Disc brake tubing pad 27 0. 000
1-12 | 620537 |mi R Front disc brake tube 4 10. 000
1-13 | 620538 |45 il zh 5 Front right brake pump 1 19.643
1-13-1f 620539 |7zl Front brake pad 4 |1.446
1-14 | 620540 |ZRiiklzh%E Front left brake pump 1 19.643
1-15 | 620541 |z =@ Disc brake tee 2 10.964
1-16 | 620543 |Elz% Rear disc brake pump 1 [10. 607
1-16-1] 620544 |51 Rear brake pad 2 |1.446
2 105136 |7 21842M6%16 Flange bolt Méx16 1 |o.014
3 105141 |22 88 HEM6%20 Flange bolt M6%20 2 [0.018
4 105204 |72 0542M8%20 Flange bolt M8*20 4 [o.028
5 105276 | BifAERERN8 Lock nut M8 L fo.011
6 105238 |72 1542M8*60 Flange bolt M8*60 1 ]0.057
7 105212 |22 88 HEM8*25 Flange bolt M8*25 2 {0.030
REF. .
17 B354 Electric parts . | ERPNO. £ DESCRIPTION Q¢TY| Price)
1 1 618931 |:4& Main cable 1 34,232
- : 1-1 | 115586 [gkrnze Relay 3 1003
Q) 2 13 | 1-2 | 100393 |fthar£210A Fuse 104 3 0.019
N [ : 1-3 | 100177 | {24154 Fuse 15A 1 0.039
| 2 138794 i Battery 1 18.571
§ > f _&} 101384 |4k Relay 1 1.215
\& : 4| 139994 [pseae Flasher 1 0.791
| 5 138745 | sk Ak Ignition 1 2. 700
N B I cssill) 6 105141 |3 4 B2 RM6%20 Flange bolt M6%20 2 0.018
4 6 7 139273 | &0 Charger socket 1 1. 003
8 618591 |USBHI1 USB connecter 1 2.912
9 138749 |ECU ECU 1 25. 000
10 | 105136 |3 220844 M6%16 Flange bolt M6%16 2 0.014
11| 138797 |fafEgg Rectifier 1 11. 244
12 | 105146 |3 2208 45M6%25 Flange bolt M6%25 2 0.018
13 138772 |46 754 s Trailer socket 4.243
1 14 141045 | Py 75 A [ FE Sk BRETM5%30 Hexagon socket screw M5%30 3 0.015

& &
"G
*=@
]




